
University of Alberta 

Investigating the Performance of an Aerated Grit Chamber 

by 

Afsana Habib 

A thesis submitted to the Faculty of Graduate Studies and Research 
in partial fulfillment of the requirements for the degree of 

Master of Science 
in 

Environmental Engineering 

Department of Civil and Environmental Engineering 

Edmonton, Alberta 
Fall 2008 



1*1 Library and 
Archives Canada 

Published Heritage 
Branch 

395 Wellington Street 
Ottawa ON K1A0N4 
Canada 

Bibliotheque et 
Archives Canada 

Direction du 
Patrimoine de I'edition 

395, rue Wellington 
Ottawa ON K1A0N4 
Canada 

Your file Votre reference 
ISBN: 978-0-494-47258-3 
Our file Notre reference 
ISBN: 978-0-494-47258-3 
[...]
research. He had been abundantly helpful in providing hands-on training on laser. 

I would like to thank Darryl Seehagel and Bilgin Buberoglu at Edmonton Waste 

Management Center of Excellence for their input in acquiring design and operational data 

from Gold Bar WWTP. My special thanks to Maria Demeter for her help during sample 

collection and to Nick Chernuka for taking care of all the plumbing works. A very special 

thanks goes to Dr. K. Ikehata for the encouragements he offered during my stay at the 

University. Thanks to Atefeh, Ding, Helen and Mohua for all the coffee breaks over the 

past two years. I wish them all the best in future. 

I am forever grateful to my parents, Ahsan and Rownak Habib, and my bro Aurin 

for letting me disappear for the past two years. A very special gratitude goes to my uncles 

and my mother-in-law Tahmina Banu for believing in me always. 

Finally I would like to mention my beloved husband Saif Molla. Without him it 

would not have been possible for me to finish my research. Thanks for sticking by my 

side, even when I was irritable and depressed. This thesis is a small tribute to this 

exceptional man of my life. 



TABLE OF CONTENTS 

Chapter 1 Introduction 
1.1 Problem Background 1 
1.2 Preliminary Treatment at Gold Bar Wastewater Treatment Plant 2 
1.3 Aerated Grit Chamber 4 
1.4 Scope of the Thesis 5 

Chapter 2 Design of Pilot-scale Aerated Grit Chamber 
2.1 Introduction 8 
2.2 Similitude 8 

2.2.1 Geometric Similitude 8 
2.2.2 Kinematic Similitude 9 
2.2.3 Dynamic Similitude 9 

2.3 Dynamic Similitude Criterion 9 
2.4 Pilot-scale Model Design Strategy 12 

2.4.1 Full-scale Aerated Grit Chamber at Gold Bar WWTP 12 
2.4.2 Hydraulic Considerations of Full-scale Aerated Grit Chamber 13 
2.4.3 Dynamic Similitude Criterion 15 
2.4.4 Scale Factor 16 
2.4.5 Material of Construction 16 

2.5 Full-scale Grit Chamber Design Data 17 
2.6 Pilot-scale Grit Chamber Design Data 18 
2.7 Design Considerations and Limitations 21 
2.8 Design Validation 22 

2.8.1 Geometric Similitude 22 
2.8.2 Kinematic Similitude 24 
2.8.3 Dynamic Similitude 25 

2.9 Conclusion 26 

Chapter 3 Tracer Study on Pilot-scale Aerated Grit Chamber 
3.1 Introduction 27 
3.2 Background 27 

3.2.1 Tracer Injection 28 
3.2.2 Tracer Response Analysis 30 

3.2.2.1 Axial Dispersion Model 31 
3.2.2.2 Tanks-in-series Model 32 
3.2.2.3 Point Analysis 33 

3.3 Experimental Methods 33 
3.4 Results and Discussion 35 

3.4.1 Axial Dispersion Model 38 
3.4.2 Tanks-in-series Model 39 
3.4.3 Point Analysis 40 
3.4.4 General Discussion 40 

3.5 Conclusion 42 



Chapter 4 Grit Sampling and Analysis 
4.1 Introduction 43 
4.2 Grit Characteristics 43 

4.2.1 Physical Properties 44 
4.2.2 Grit Classification 45 

4.3 Collection of Samples 45 
4.3.1 Effluent Sample Collection 45 
4.3.2 Influent Sample Collection 47 
4.3.3 Solid Grit Collection 47 

4.4 Analytical Procedures 48 
4.4.1 Total Suspended Solids (TSS) Analysis 48 
4.4.2 Fixed Solids (FS) and Volatile Solids (VS) Analysis 50 
4.4.4 Fixed Solids and Volatile Solids in Solid Grit Sample 51 
4.4.5 Sieving Procedure 52 

4.5 Results and Discussion 53 
4.6 Conclusion 61 

Chapter 5 Laser Measurements of Hydraulic Jet Mixing in Pilot-scale Mixing Tank 
5.1 Introduction 62 
5.2 Planar Laser Induced Fluorescence 63 

5.2.1 Theoretical Background 64 
5.2.2 PLIF and Hydraulic Jets 65 

5.3 Experimental Equipments 66 
5.3.1 PLIF Instrumentation 66 

5.3.1.1 Fluorescent Dye 66 
5.3.1.2 Laser Source 67 
5.3.1.3 CCD Camera and Image Processing 68 

5.3.2 Flow Equipments 68 
5.3.2.1 Injectors and Nozzles 68 
5.3.2.2 Pilot-scale Mixing Tank 69 

5.4 Experimental Setup and Methodology 72 
5.4.1 PLIF Calibration 72 
5.4.2 Image Acquisition 72 
5.4.3 Tracer study with KC1 74 

5.5 Results and Discussion 74 
5.6 Conclusion 85 

Chapter 6 General Conclusions 86 

References 88 

Appendix A: Raw Data of Tracer Study on Pilot-scale Grit Chamber 92 
Appendix B: Raw Data of Gravimetric Analysis of Liquid Grit Sample 93 
Appendix C: Raw Data of Sieve Analysis of Solid Grit Sample 98 
Appendix D: Stress Calculation for Pilot-scale Grit Chamber 100 



LIST OF TABLES 

Table 2.1: Results of design calculations for the full-scale grit chamber 17 

Table 2.2: Results of design calculations for the full-scale grit chamber 19 

Table 3.1: Definition of points used in point analysis of RTD 33 

Table 3.2: Summary of experimental parameters in tracer study 34 

Table 3.3: Summary of mean residence time and variance of RTD 37 

Table 3.4: Point analysis of RTD of pilot-scale grit chamber 40 

Table 4.1: Physical properties of grit 44 

Table 4.2: Grit Classification 45 

Table 4.3: Parameters for grit size distribution analysis 53 

Table 4.4: Results of grading parameters for oven-dried grit and ignited grit 58 

Table 4.5: Results of fixed solids content (%) for different sieve fraction 59 

Table 4.6: Results of grit chamber influent analyses 60 

Table 5.1: Summary of the operating parameters of jet experiments 73 

Table 5.2: Operating conditions for PLIF instruments 74 

Table 5.3: Mean and variance of tracer response with 4 opposing jets 84 



LIST OF FIGURES 

Figure 1.1: Flow diagram of wastewater treatment at Gold Bar WWTP 3 

Figure 2.1: Spiral flow pattern in an aerated grit chamber 14 

Figure 2.2: Layout of pilot-scale model of aerated grit chamber 18 

Figure 2.3: The pilot-scale model of aerated grit chamber 20 

Figure 3.1: KC1 concentration vs. conductivity at 20°C 35 

Figure 3.2: RTDs for pilot-scale aerated grit chamber 35 

Figure 3.3: RTD for pilot-scale grit chamber operating without aeration 37 

Figure 3.4: Dimensionless RTD for pilot-scale aerated grit chamber 38 

Figure 3.5: Comparison of tanks-in-series model and experimental tracer data 39 

Figure 4.1: Effluent sampling site for aerated grit chamber #7 at Gold Bar WWTP 47 

Figure 4.2: Variation in TSS in effluent along the depth in the grit chamber 54 

Figure 4.3: Variation in FSS in effluent along the depth in the grit chamber 55 

Figure 4.4: Variation in VSS in effluent along the depth in the grit chamber 55 

Figure 4.5: Particle size distribution of grit particles 57 

Figure 4.6: Grit particles retained on 4760 um sieve 58 

Figure 5.1: Mazzei injector (Model A-3) and Mazzei mixing nozzle 68 

Figure 5.2: Layout of the mixing tank designed to facilitate various jet assemblies 70 

Figure 5.3: PLIF Instruments 71 

Figure 5.4: PLIF Experimental setup 71 

Figure 5.5: PLIF images comparing two and four jets mixing 75 

Figure 5.6: PLIF images comparing four and six jets mixing 76 

Figure 5.7: PLIF images comparing six and eight jets mixing 77 

Figure 5.8: PLIF images comparing opposing and alternating jets mixing 78 

Figure 5.9: F-curve for mixing tank with 4 opposing jets (PLIF study) 81 

Figure 5.10: F-curve for mixing tank with 4 opposing jets (KC1 tracer study) 81 

Figure 5.11: Change in dispersion number with number of jets 84 



CHAPTER 1 

INTRODUCTION 

1.1 Problem Background 

The critical task of designing any process equipment can be broken down into four 

basic steps (Joshi and Ranade, 2003): a) acquiring a complete knowledge of process 

requirements and identifying the desired flow dynamics characteristics; b) specifying 

possible reactor configurations and operating procedures to achieve the desired fluid 

dynamics characteristics; c) developing quantitative relationships between the reactor 

configuration and performance; and d) fine-tuning the final reactor design to achieve 

optimum conditions. In all four steps, the importance of knowledge on reactor 

hydrodynamics is evident to ensure efficient performance of the process equipment. 

Several pieces of information are available in literature to define the design criteria 

of an aerated grit chamber (ASCE and FSIWA, 1959). However, many of these criteria 

are recommended based on years of operational experience and surveys on plants 

performances (Neighbor and Cooper, 1965). Besides, the multiphase flow regimes inside 

an aerated grit chamber make it even more difficult to develop quantitative relationships 

defining reactor parameters (such as physical properties, size distribution and velocity 

pattern of all three phases, tank geometry, operating flow rates and so on) and underlying 

physical processes (such as differential settling, scouring, mixing, solid breakage and so 

on). In order to investigate the design and operational issues pertaining to such complex 

flow phenomena, the most logical choice is to construct a scaled-down model to replicate 

flow conditions inside the full-scale unit. 

1 



This work aims at designing a pilot-scale model of the full-scale aerated grit 

chamber # 7 operating at Gold Bar wastewater treatment plant (WWTP). Experiments on 

the scaled-down model will invariably result in considerable savings in time, effort and 

money (Ettema, 2000). This work also explores the grit conditions of the full-scale grit 

chamber # 7 in an attempt to evaluate tank's performance. Finally, the thesis investigates 

the application of hydraulic jets in a pilot-scale mixing tank through laser measurement 

techniques. 

1.2 Preliminary Treatment at Gold Bar Wastewater Treatment Plant 

The Gold Bar wastewater treatment plant (WWTP) is a tertiary treatment plant 

located in the North Saskatchewan River valley in Edmonton, Alberta. The plant is 

designed to treat yearly approximately 95,000 ML of wastewater, including discharges 

from both sanitary and combined sewer systems. The treatment processes consists of grit 

separation, screening, primary settling, biological treatment in a suspended growth 

activated sludge system, secondary settling and UV disinfection. The primary treatment 

capacity of the plant was recently upgraded from 920 ML/day to 1600 ML/day by 

introducing an enhanced primary treatment unit to reduce combined sewer overflows 

during wet-weather conditions. Figure 1.1 shows the flow diagram of Gold Bar WWTP. 

The preliminary treatment process at Gold Bar WWTP consists of removal of grit in 

aerated grit chambers and separation of large debris and solids from wastewater through 

mechanical bar screens. Wastewater arriving at Gold Bar flows directly into aerated grit 

chambers where denser particles are settled to the bottom of the tank via differential 

sedimentation and less dense particles remain suspended by aeration. After leaving the 

2 



grit chambers, the wastewater passes through mechanical bar screens with openings 

between 10 mm and 19 mm that prevents wood, rags, plastics and other large, heavy 

debris from entering the downstream treatment processes. 

WASTEWATER (EFFLUENT} 
from main sewer conduits 

i»RE-TREATMENT 

Worth 
Saskatchewan! River 

SLUD6i 

Clover &ar 
Landfill 

Figure 1.1 Flow diagram of wastewater treatment process at Gold Bar WWTP 

The Gold Bar WWTP has seven aerated grit chambers and all of these are in 

operation during peak flow periods. Grit settled at the bottom of the grit chambers is 

collected either intermittently by clam shell buckets (installed in three older tanks), or 

continually by screw conveyors (in four newer tanks). The removed grit is dewatered 

either in an enclosed vortex chamber or by an inclined screw conveyor and is then 

transported to the Clover Bar landfill site. 

3 



1.3 Aerated Grit Chamber 

An aerated grit chamber can be considered as a special type of settling tank 

designed for selective separation of grit larger than a desired size. Typical design 

guidelines recommend that a properly functioning aerated grit chamber should be capable 

of removing: a) 100% of coarse sand fraction (d> 0.2 mm) and 65-75% of the medium 

sand fraction (0.1<d<0.2 mm); b) organic content in the removed grit should be less than 

10% by weight (Sawicki, 2004). The suggested geometric dimensions of the aerated grit 

chamber are as follows (WEF and ASCE, 1992): 

- Depth - 2-5 m 

- Length : Width ratio = 2.5:1-5:1 

- Width: Depth ratio = 1:1-5:1 (typically 2:1) 

The minimum detention time at peak hourly flow should be between 2-5 minutes, 

typically 3 minutes. Medium to coarse bubble diffusers are usually recommended for 

providing aeration in the grit chamber. Plant process air can be applied for aeration, 

however, dedicated blowers are recommended. The distance of aerators from the bottom 

of the tank should be between 0.6-1.0 m. The usual air flow rate range from 0.27-0.74 

m3min"1m"1 (4.6-12.4 L s'W1), 0.45 m3min"Im"1 is the typical. Wider and /or deeper tanks 

require higher rate of aeration (WEF and ASCE, 1992). 

Although a variety of grit removal devices (such as vortex-type grit chamber, 

horizontal-flow type grit chamber, detrius tank and hydrocyclone) are utilized in 

wastewater treatment, aerated grit chambers are favoured over others as they offer some 

important advantages, including: a) pre-aeration of sewage; b) minimal head loss; c) 

relatively low putrescible organic content in the settled grit; d) high flexibility and 

4 



adaptability to variable field conditions; e) the chamber can be used for chemical 

addition, mixing and flocculation prior to primary treatment (Albrecht, 1967). However, 

certain disadvantages are associated with aerated grit chambers, these include: a) high 

power consumption; b) additional labour and maintenance requirement for the aeration 

system; c) possible release of potentially harmful volatile organic compounds and odours 

from wastewater during aeration; d) lack of exact relationships defining the spiral flow 

within the chamber. 

The indicators of poor performance of some full-scale aerated grit chambers are 

high organic content in the removed grit, low grit removal efficiency and abnormal grit 

loads in the grit collection system occurring periodically. Possible reasons for such 

problems could be (WEF and ASCE, 1992): a) poor design of tank geometry; b) 

incorrect placement of air diffusers; c) uncontrolled and unsteady rate of aeration and d) 

improper baffle position resulting in short circuiting and poor hydraulics control. From 

the above discussion it is evident that selective separation of grit larger than the desired 

size and with specific physical property requires close control over the tank hydraulics. 

1.4 Scope of the Thesis 

This thesis aims at (a) designing a pilot-scale model of an aerated grit chamber; (b) 

investigating the model hydrodynamics through tracer study; (c) analyzing grit conditions 

of the full-scale unit; and (d) exploring the application of hydraulic jet mixing through 

planar laser induced fluorescence (PLIF) study. 

Chapter 2 describes the design and construction of the hydraulic model of the full-

scale aerated grit chamber #7 at Gold Bar WWTP. The basic theory of similitude and 

5 



scaling relations derived from dimensionless numbers that are usually adopted for 

hydraulic modeling under various flow conditions are explained at the beginning of this 

chapter. This is followed by a detailed study on design and operation of the full-scale 

aerated grit chamber. The hydrodynamic conditions inside the tank were comprehended 

by consulting pertinent literature focusing on aerated grit chambers. All these 

investigations as well as selection of appropriate dynamic similitude criteria, scale factor 

and material of construction are discussed in section four of this chapter. Section five 

represents the design and operational specifications of the full-scale aerated grit chamber 

while section six represents the calculated geometric dimensions and operating 

parameters for the scaled-down model. The design limitations and subsequent 

modifications are discussed in section seven. The pilot-scale model design was validated 

through scaling ratios of dynamic similitude criteria which are presented in section eight. 

Finally a brief conclusion is provided at the end of the chapter. 

Chapter 3 describes the findings of tracer study performed on the model aerated grit 